
 

City of Sandy 

Agenda 

City Council Meeting 

Meeting Date: Monday, March 1, 2021  

Meeting Time: 7:00 PM 

 

 

 

 

 
Page 

 

 1. MEETING FORMAT NOTICE 

  
 
The City Council will conduct this meeting electronically using the Zoom video 
conference platform. Members of the public may listen, view, and/or participate in 
this meeting using Zoom. Using Zoom is free of charge. See the instructions below: 

  

• To login to the electronic meeting online using your computer, click this link: 
https://us02web.zoom.us/j/88971465056 

  

• If you would rather access the meeting via telephone, dial (253) 215-8782.  
When prompted, enter the following meeting number: 889 7146 5056 

  
[...]
Where: Qe = WWTP Discharge Flow in MGD 

Qs = Tickle Creek Flow measured at a gauging station 1 mile upstream from 

Outfall 002 

The NPDES does allow for emergency overflow discharge to Tickle Creek at the plant site (Outfall 

003) when flows exceed 4.0 MGD.    

2.2 Design Criteria and Planning Period 

As part of the Facilities Plan, the 20-year flow and load projections for the entire system was 

developed as shown on Table 2-2 through Table 2-4.  

Table 2-2 

Summary of Existing and Projected Flow Characteristics 

Flow Existing Flow, MGD 2040 Flow, MGD 

AAF 1.4 2.39 

ADWF 1.0 2.0 

AWWF 1.78 3.05 

MMDWF 1.5 2.4 

MMWWF 2.6 4.1 

PWF 4.0 6.6 

PDF 8.9 14.3 

PIF 10.3 17.1 

 

Table 2-3 

Current BOD5 and TSS Loads 

  Monthly Average Maximum Monthly Average 

Parameter 
2017 

Population 

Concentration 

(mg/l) 

Load 

(ppd) 

Load 

Factor 

(ppcd) 

Concentration 

(mg/l) 

Load 

(ppd) 

Load 

Factor 

(ppcd) 

Summer Season (May 1 through October 31) 

BOD5 11,800 286 2,465 0.209 455 3,594 0.305 

TSS 11,800 280 2,376 0.201 456 3,465 0.294 

Winter Season (November 1 through April 30) 

BOD5 11,800 192 2,397 0.203 297 3,467 0.294 

TSS 11,800 190 2,383 0.202 342 3,927 0.333 

 

Page 122 of 1319



DRAFT 

20-2781  Page 2-3 Preliminary Design Report 

July 2020  City of Sandy 

Table 2-4 

2040 BOD and TSS Loading Projections 

  Monthly Average Monthly Maximum 

Parameter 2040 Population Load Factor (ppcd) Load (ppd) Load Factor (ppcd) Load (ppd) 

Summer Season (May 1 through October 31) 

BOD5 22,400 0.209 4,679 0.305 6,822 

TSS 22,400 0.201 4,511 0.294 6,577 

Winter Season (November 1 through April 30) 

BOD5 22,400 0.203 4,550 0.294 6,582 

TSS 22,400 0.202 4,524 0.333 7,454 

 

As outlined in the Facilities Plan, a new Eastside Satellite Treatment Facility that will treat half of 

the collection system flow will be constructed in two phases (2026 and 2036) by the end of the 

planning period; therefore, the existing treatment plant will only treat half of the 2040 flow in the 

long-term, but will need to treat all of the current flow in the near term. A summary of the 

projected flows only to the Sandy WWTP based on the decreased flow to the plant once the 

Eastside Facility is constructed are shown in Table 2-5, and the revised wastewater loads to the 

Sandy WWTP are show in Table 2-6 and Table 2-7. 

Table 2-5 

Summary of Existing and Projected Flow Characteristics for Sandy WWTP 

Flow 

Event 
2017 2020 2025 20261 2030 2035 20362 2040 

AAF 1.4 1.45 1.53 0.93 1.14 1.35 0.76 1.20 

ADWF 1.08 1.12 1.18 0.72 0.88 1.05 0.59 0.93 

AWWF 1.78 1.85 1.95 1.19 1.45 1.73 0.97 1.53 

MMDWF 1.41 1.46 1.54 0.94 1.15 1.37 0.77 1.21 

MMWWF 2.66 2.76 2.91 1.8 2.17 2.58 1.44 2.27 

PWF 5.01 5.19 5.48 3.34 4.08 4.85 2.71 4.28 

PDF 5.87 6.08 6.42 3.91 4.77 5.68 3.18 5.02 

PIF 9.05 9.38 9.9 6.40 7.730 9.13 5.63 7.00 

Notes: 

1. First phase of Eastside Satellite Plant begins operation in 2026 

2. Second Phase of Eastside Satellite Plant begins operation in 2036 

Page 123 of 1319



DRAFT 

20-2781  Page 2-4 Preliminary Design Report 

July 2020  City of Sandy 

Table 2-6 

Sandy WWTP Monthly Average BOD and TSS Loading Projections 

  Dry Weather Monthly Average Wet Weather Monthly Average 

Year Flow 
BOD,  

lbs/day 

TSS,  

lbs/day 
Flow 

BOD,  

lbs/day 

TSS, 

lbs/day 

2020 1.12 2,691  2,588  1.85  2,613  2,600  

2025 1.18 3,089  2,971  1.95  3,000  2,986  

2026* 0.7175 1,878  1,806  1.19  1,827  1,818  

2030 0.8775 2,322  2,233  1.45  2,256  2,245  

2035 1.05 2,824  2,716  1.73 2,744  2,730  

2036* 0.585 1,577  1,517  0.97  1,533  1,525  

2040 0.925 2,337  2,248  1.53  2,270  2,259  

 

Table 2-7 

Sandy WWTP Maximum Month BOD and TSS Loading Projections 

  Dry Weather Maximum Month Wet Weather Maximum Month 

Year Flow 
BOD,  

lbs/day 

TSS,  

lbs/day 
Flow 

BOD,  

lbs/day 

TSS, 

lbs/day 

2020 1.46 3,926  3,785  2.76   3,785  4,287  

2025 1.54 4,508  4,345  2.91   4,345  4,922  

2026 0.9375 2,744  2,645  1.78   2,650  3,002  

2030 1.1475 3,394  3,271  2.17   3,273  3,707  

2035 1.37 4,124  3,976  2.58   3,975  4,502  

2036 0.765 2,307  2,224  1.44   2,223  2,518  

2040 1.205 3,411  3,288  2.27   3,288  3,724  

 

Once the Eastside Satellite Treatment Facility opens in 2026, solids from that plant will also be 

sent to the Sandy WWTP through the sewer collection system since the satellite treatment facility 

will not have solids handling facilities. As a result, the design for the Sandy WWTP will have to 

account for the additional load coming from the Eastside Satellite Treatment Facility solids.  

Page 124 of 1319



DRAFT 

20-2781  Page 2-5 Preliminary Design Report 

July 2020  City of Sandy 

2.3 Reliability Criteria 

The City of Sandy WWTP must meet EPA Reliability Criteria, Class I. Class I redundancy is required 

for treatment works whose discharge into their respective receiving streams could permanently 

or unacceptably damaged by degraded water quality in the effluent for only a few hours. This 

reliability criteria requires preliminary, primary treatment, and disinfection have redundant 

components so that if one basin is out of service for several days, the treatment plant can still 

meet monthly treatment requirements. A more detailed discussion of the reliability requirements 

is covered in the Facility Plan.  

  

Page 125 of 1319



DRAFT 

20-2781  Page 2-6 Preliminary Design Report 

July 2020  City of Sandy 

 

 

 

 

THIS PAGE INTENTIONALLY LEFT BLANK 

 

Page 126 of 1319



Section 3

Page 127 of 1319



 

 

 

 

 

THIS PAGE INTENTIONALLY LEFT BLANK 

Page 128 of 1319



DRAFT 

20-2781  Page 3-1 Preliminary Design Report 

July 2020  City of Sandy 

Section 3 

Existing Facilities Evaluation 

3.1 Background 

The City of Sandy has recently completed three independent condition assessments. The first 

condition assessment, conducted in 2018 by Murraysmith as part of the 2019 Facilities Plan work, 

evaluated the facility while under Jacobs operations staff. In 2019, the operations contract 

transitioned from Jacobs to Veolia. Several improvements were made by Veolia after the 

transition. Both Veolia and Curran-McLeod assessed the updated condition of the facility in 2019. 

All three condition assessments informed the capital improvement projects (CIP) outlined in this 

report and are included in the Appendix B. Health and safety projects and projects with the highest 

impact on treatment performance and permit compliance are prioritized. The deficiencies noted 

were discussed with City and Contract Operators staff to determine the priority, cost, and status 

of the proposed improvements. 

The existing process schematic is shown on Figure 3-1 below. A detailed list of mechanical 

equipment can be found in the Existing WWTP Capacity Evaluation of the Facilities Plan.  

Figure 3-1 

Existing WWTP Process Schematic 

 

A summary of the design capacity of the facility is listed in Table 3-8. The plant lacks redundancy 

for 2040 Maximum Monthly Average Wet-Weather Flows (MMWWF) in the headworks, secondary 

treatment, and tertiary filter. As noted earlier, the facilities plan includes the construction of a 

satellite facility which is planned to reduce the peak flows at the existing plant by approximately 

50 percent.   

Page 129 of 1319



DRAFT 

20-2781  Page 3-2 Preliminary Design Report 

July 2020  City of Sandy 

Table 3-8 

Design Capacity of Unit Processes at Sandy WWTP 

Headworks Treatment  

Mechanical Fine Screen 6.6 MGD 

Influent Flow Measurement 9.2 MGD 

Grit Chamber 7.0 MGD 

Grit Pump 250 GPM @ 30 FT TDH 

Grit Concentrator 250 GPM 

Secondary Treatment  

Aeration Basin  

Number of Trains 2 

Total Basin Volume 740,000 gallons 

Selector Zone Cells (3 per train) 75,000 gallons each 

Aerobic Cells (1 per train) 145,000 gallons each 

Average Sidewater Depth 17.79 feet 

Internal Recirculating Pumps Two each 750 GPM @ 12.0 FT TDH 

Process Blowers (No. 1-3) aeration basin 1,350 SCFM 

Process Blower (No. 4) aeration basin 1,199 SCFM 

Air Compressor – backup 46.2 CFM 

Secondary Clarifier  

Capacity (each) Two each 3.5 MGD 

Return Activated Sludge Pump Station Two each 600 GPM @ 23 FT TDH 

Filtration  

Disk Filter 6 MGD 

EQ Pumps from Effluent Filtration to Pond 980 gpm @ 27 FT TDH 

Disinfection (By UV Oct 15 – May 15)  

UV System 7.00 MGD 

Disinfection (By 12.5% Sodium Hypochlorite, May 15 – Oct 15) 

Sodium Hypochlorite Storage Tank Two each 1,000 gallons  

Sodium Hypochlorite Pump 5.0 gph 

Sodium Bisulfite 55-gal drum 

Effluent Pump Station  

Effluent Pump Station Four each 700 GPM @ 108 FT TDH  

Solids Treatment  

Aerated Sludge Storage Basin  

Center Well 90,000 gallons 

Cell No. 1:  90,000 gallons 

Cell No. 2: 180,000 gallons 

ASSB Decant Pumps 50 GPM @ 22 FT TDH 

Lime Slurry Pump 25 gpm @ 69 FT TDH 

Page 130 of 1319



DRAFT 

20-2781  Page 3-3 Preliminary Design Report 

July 2020  City of Sandy 

Dewatering Press 160 GPM; 640-1680 Dry LBS/HR 

Dewatered Sludge Pump 15 gpm 

Utility Water Pumps 50 GPM @ 100 psig 

Utility Water Flowmeter 8 - 450 gpm 

Utility Water Pumps 750 GPM @ 12.0 FT TDH 

 

3.2 Performance Evaluation 

Recent violations from 2019 have documented Sandy WWTP violating their NPDES permit for 

discharging to Tickle Creek outside of the permitted season, discharging chlorine through the 

stormwater drain, exceeding permit limits for BOD5, TSS, ammonia, E. coli bacteria, and stream 

discharge dilution requirements. A copy of the DEQ enforcement letter is included in Appendix C.  

In 2018, Murraysmith completed an on-site evaluation of the major unit processes as part of the 

Facilities Plan to identify specific areas for improvements. As part of this on-site evaluation, several 

unit processes were identified as needing repair or upgrades to keep the WWTP in good working 

condition. Since 2018, several maintenance improvements have been made on the system as 

noted earlier by the contract operators, Veolia. The following section summarizes remaining 

process deficiencies that need to be addressed based on conversations with the City and Veolia.  

 Headworks 

The headworks was not adequately screening out rags and grit debris, which clogged downstream 

pumps and processes, and ultimately affected the desirability of the dewatered biosolids. Recent 

repairs to the screens have improved performance, but several repairs are still needed. In addition, 

there are no means of removing the screen from the channel to allow for routine maintenance 

which makes the screen vulnerable to future performance problems. If the screen is not repaired 

or replaced, rags and other large debris can bypass the screen causing clogging on equipment and 

lead to poor performance. 

The grit removal system pump was recently repaired, but the equipment is near the end of its 

useful life and needs to be replaced.  

 Aeration Basin Splitter Box 

A new aeration basin splitter box was installed in 2018 that controls flow to the aeration basin and 

the equalization basin using two fixed weirs. The weir to the equalization basin is 6 inches above 

the weir to the aeration basin, so some flow begins to divert to the equalization basin when the 

flow to the aeration basin exceeds 2.0 MGD. Because the weir is fixed, the operators cannot 

control the rate of flow or amount of water being diverted to the equalization basin which can 

lead to either overfilling the equalization basin or overloading the downstream treatment 

processes. Therefore, the improving flow split control to the equalization basin should improve 

performance by controlling peak flows.   

Page 131 of 1319



DRAFT 

20-2781  Page 3-4 Preliminary Design Report 

July 2020  City of Sandy 

 Aeration Basin 

For many years, there was no aeration control system in the aeration basins which lead to 

inefficient and at times unstable treatment performance. In addition, there were several 

noticeable air leaks in the air piping at the time of the condition assessment. Veolia has repaired 

some of the more obvious air leaks and installed dissolved oxygen (DO) probes into the aeration 

basins, but the current aeration system is not able to efficiently match the air flow demand using 

the existing blower and SCADA controls. Gaps in the operating range of the blowers, mainly 

between the small blower and the three larger blowers, create inconsistency in air delivery and 

basin DO. This can lead to non-ideal dissolved oxygen concentrations that can impair biological 

removal of BOD and ammonia which can result in permit violations.   

The influent wastewater has relatively low alkalinity. As a result, the aeration basin has pH issues 

due to alkalinity consumption when nitrification is occurring in the basins. The lower pH can inhibit 

biological treatment which can result in permit violations. Veolia has installed a temporary sodium 

hydroxide feed system at the headworks facility to increase pH and mitigate the pH issue, but 

system is temporary does not have automatic controls to allow for flow to be adjusted based on 

system performance.  

 Secondary Clarifiers 

The clarifiers were installed as part of the 1997 upgrades and are in need of service and repairs. 

In 2019, the scum arm broke off and fell into the clarifier. In addition, the effluent weirs are not 

level causing short circuiting of flow through the units. The return activated sludge (RAS) box leaks 

which leads to inefficient clarifier performance. Ovivo Eimco, the clarifier manufacturer, as well as 

Rebuild-It Service Group performed a site visit and inspection of the clarifier units in June 2020, a 

copy of the field visit report is included in Appendix D.  

 Effluent Filter 

The effluent fabric disk filters were also installed in 1997. Aqua-aerobics, the filter manufacturer, 

inspected the filters in February 2020, and identified several mechanical issues including missing 

seals, worn cloth media and frames, and misalignment of shoes required for backwashing. This 

has resulted in the filters not operating effectively which has led to permit exceedances in TSS and 

BOD. The filters are being repaired as part of maintenance program in May-June 2020. A copy of 

the Aqua-Aerobics field visit report is included in Appendix E.  

 UV Disinfection 

The UV Disinfection system was also installed in 1997. The unit, Trojan UV4000, is no longer 

supported by the manufacturer and finding parts for the system is difficult. In addition, several 

parts need replacing including the control panel, UV transmittance meter, and the quartz sleeve 

cleaning system. Issues with the UV Disinfection system has led to permit exceedances for E. coli 

bacteria. 

Page 132 of 1319



DRAFT 

20-2781  Page 3-5 Preliminary Design Report 

July 2020  City of Sandy 

3.2.7 Aerated Sludge Storage Basin 

The existing aerated sludge storage basin (ASSB) is one of the original structures at the plant and 

is showing age. The walkway installed around the centerwell is constructed of a single plank of 

wood and non-OSHA approved handrailing. This walkway creates a non-safe working environment 

for the operators that will need to be improved.  

3.2.8 Biosolids Dewatering Building 

The biosolids dewatering building does not have a combustible gas detector installed which 

creates a potential health and safety hazard for the operators. The National Fire Protection 

Association standards (NFPA 820) require combustible gas detectors with any new installation, 

addition, or modification to a facility. Gas detection is primarily for methane gas, although 

detectors for hydrogen sulfide gas and oxygen monitoring is also sometimes used. Due to the 

density of methane gas, the detector should be located near the roof of a structure. Hydrogen 

sulfide and oxygen monitors are placed in the breathing zone. Alarm signaling for combustible gas 

detection and ventilation are mandated by NFPA 820.  

3.2.9 Process Water System 

Process water at the site is pumped from the filter effluent channel to the blower building where 

it is stored in a hydropneumatic tank before being used throughout the site. During the winter 

season, the process water is not disinfected because no chlorine is added to the water and the 

water is withdrawn before UV disinfection. Therefore, use of the process water can result in a 

health and safety concern for the operators of the plant.   

  

Page 133 of 1319



DRAFT 

20-2781  Page 3-6 Preliminary Design Report 

July 2020  City of Sandy 

 

 

 

 

THIS PAGE INTENTIONALLY LEFT BLANK 

 

Page 134 of 1319



Section 4

Page 135 of 1319



 

 

 

 

 

THIS PAGE INTENTIONALLY LEFT BLANK 

Page 136 of 1319



DRAFT 

20-2781  Page 4-1 Preliminary Design Report 

July 2020  City of Sandy 

Section 4 

Proposed Improvements 

4.1 Introduction 

To address the issues identified in the condition assessment, the following section will describe 

improvements to be made to individual unit processes at the facility as well as the design criteria 

for each process.     

4.2 Fine Screen 

The fine screen is installed to protect the downstream treatment processes by removing large 

debris and rags from the influent. The fine screen basket drum was previously damaged during a 

storm event which resulted in some of the influent to bypass the screen. The screen has been 

repaired, but because there is no means of removing the screen from the channel, all the required 

maintenance on the system cannot be performed. The following section discusses the 

improvements that are proposed to address the issue. 

 Design Criteria 

The existing drum screen will be replaced in kind with a Lakeside Raptor Fine Screen. Since the 

system will be replaced with equipment by the same manufacturer, the fine screen channel will 

not be modified. The control panel will also be upgraded to improve operational control by SCADA.  

To improve maintenance accessibility, a lift system will be installed next to the screen. The total 

fine screen weight is 2,900 pounds, but to pivot the screen out of the channel requires a lifting 

force of 2,300 pounds. To lift the screen from the channel, a wall-mounted lift system rated at 

3,0000 pounds will be installed. These proposed improvements are shown in Drawing M-1.  

The hoist will be equipped with an electric motor to allow for easier operation. The motor can be 

powered by PN-900 by adding a new circuit breaker to the panel.  

4.3 Vortex Grit Removal System 

The vortex grit removal system is designed to remove sand, gravel, bone, eggshells, coffee 

grounds, and other particles that are denser than other biodegradable organics in the wastewater. 

As noted earlier, the existing vortex grit system is at the end of its useful life and needs replacing 

due to the abrasive environment in which it operates. Replacing the mechanical components of 

the grit removal system will improve protection of downstream equipment including the aeration 

Page 137 of 1319



DRAFT 

20-2781  Page 4-2 Preliminary Design Report 

July 2020  City of Sandy 

system diffusers and mechanical equipment. The following section summarizes the design criteria 

for replacing the grit system. 

 Design Criteria 

The PISTA® grit vortex grit removal system will be replaced in kind with equipment supplied by 

Smith and Loveless. Since the system will be replaced with equipment by the same manufacturer, 

the grit chamber will not be modified. The proposed improvements are shown in Drawing M-1. 

The new system will have the same peak treatment capacity of 7.0 MGD as the existing system.    

Existing electrical conduit and control connections from the Blower Building failed recently and 

caused circuit breakers to trip and downtime. An above ground temporary cable has been installed 

to allow operations to continue. Inspection and permanent repair/replacement of the conduit and 